(t??oz])

(?707'3.46%]) ([2793'3.0600])

([26543.9909])

([26663.4004])

="

1.000
([25.40]

)——

(?ég.SsOS])

- (1 5.000
[381.00]

)——

- o875\ — &
([581.03])
4.000 lae——11.85 —=tw—8.44 —
([101'601) [301.04] [214.38]
[} o
9.31 9.000 = = — 8.52
[236.47] ([228_60]) 3.450 °° ° [216.43]
¢ ([8763]) o o0 o ° ° o o
= = = Lo \g— | ]

DESCRIPTION

DRAWN: JellisonR

DO NOT SCALE

STEP 47 SERIES FLIP FRONT DATE: 10/19/2006 A t t R V
WATERIAL TOLERANCES _ |CHECKED: C U a n -
DECIMALS ANGLES DATE:

SIZE PROJECTION [ THIS DOCUMENT AND THE INFORMATION CONTAINED HEREIN IS THE SOLE | %41 03 +1 UNITS: INCHES [mm] |LAST REVISED: 5/22/2007 | ECN:07-0225-1
PROPERTY OF ACTUANT AND ITS SUBSIDUADIES. IT CONTAINS PROPERTY | ‘%% 4015 SCALE-NTS PART NUMBER REV.
INFORMATION, WHICH IS CONFIDENTIAL. ANY USE OR REPRODUCTION OF :

B @ EI THIS DRAWING WITHOUT AUTHORIZATION FROM ACTUANT OR IT'S BEE@@Q":}O@'/"?&)’: REF: 90 4709000 0 E

SUBSIDUARIE MAY WARRENT LEGAL ACTION AGAINST THE USER. UNLESS ornewiss srecreol SHEET 1 OF 3




ITEM| PART NUMBER |QTY DESCRIPTION

1 [1102015 1 |BEARING 5/8" ID
2 1201300 4 |SCREW #10-32 X 3/8" HWH SELF TAP
3 |1201760 2 |SCREW 1/4-20 X 1 PNHD
4 |1203040 4 |BOLT 1/4-20 X 3/4 HH GR 5
5 |1203440 2 |BOLT5/16-18X11/4GR.5
6 |1203734 2 |BOLT 3/8 X 1/2 SHOULDER
7 1205620 6 |NUT 1/4-20 NYLOCK
8 |1205930 4 |NUT 5/16-18 NYLOCK
9 |1209410 6 |WASHER 1/4 FLAT
10 (1210040 6 |WASHER .390 X .625 X .060 GOLD
11 1210560 2 |WASHER 520 X .875 X .104 GOLD
12 (1214630 48 |RIVET 3/16X.250 (SB-64)

NSTALL PIGTAIL (800711 13 1220030 2 |STAND OFF DRIVE LINKS 42 STEP

N PLUG BN M(()TOR ) 14 1612520 2 |CUSHION STOP (PLASTIC)
15 | 1800707 1 |CONTROL STEP W/OVERRIDE
16 | 1800711 1 |PIGTAIL FOR CONTRL 9510 REV POLARIT
17 1910550 4 |SLIDE 16" 477021 250LBS
18 (1915260 2 |NON-SKID TREAD 6X21 BLK REFLECTV
19 |3257000 1 |FRAME WELD 47 SERIES UPPER TREAD
20 |3257005 1 | FRAME WELD 47 SERIES LOWER TREAD
21 |3257008 1 |GEAR DRIVE 47 SERIES ASSY
22 3257011 1 |BAR LINK 47 SERIES
23 |3257012 1 |FRAME WELD MAIN 47 SERIES
24 3010001164 1 |OWNERS MANUAL STEP 47 SERIES

/
S ATTACH GROUND WIRE HERE

Actuant - RV

SHEET 2 OF 3

PART NUMBER

904709000 |QE

DO NOT SCALE




ITEM| PART NUMBER |QTY DESCRIPTION
1 1102015 1 |BEARING 5/8" ID
2 11201300 4 |SCREW #10-32 X 3/8" HWH SELF TAP
3 |1201760 2 |SCREW 1/4 - 20 X 1 PNHD
4 11203040 4 |BOLT 1/4-20 X 3/4 HH GR.5
5 1203440 2 |BOLT5/16-18 X1 1/4 GR. 5
6 |1203734 2 |BOLT 3/8 X 1/2 SHOULDER
7 11205620 6 |NUT 1/4-20 NYLOCK
8 1205930 4 |NUT 5/16-18 NYLOCK
9 |[1209410 6 |WASHER 1/4 FLAT
10 (1210040 6 |WASHER .390 X .625 X .060 GOLD
11 [1210560 2 |WASHER .520 X .875 X .104 GOLD
12 (1214630 48 |RIVET 3/16X.250 (SB-64)
13 [1220030 2 |STAND OFF DRIVE LINKS 42 STEP
14 (1612520 2 |CUSHION STOP (PLASTIC)
15 (1800707 1 |CONTROL STEP W/OVERRIDE
16 (1800711 1 |PIGTAIL FOR CONTRL 9510 REV POLARIT
17 (1910550 4 |SLIDE 16" 477021 250LBS
18 (1915260 2 |NON-SKID TREAD 6X21 BLK REFLECTV
19 3257000 1 |FRAME WELD 47 SERIES UPPER TREAD
20 [3257005 1 |FRAME WELD 47 SERIES LOWER TREAD
21 3257008 1 |GEAR DRIVE 47 SERIES ASSY
22 3257011 1 |BAR LINK 47 SERIES
23 3257012 1 |FRAME WELD MAIN 47 SERIES
24 (3010001164 1 |OWNERS MANUAL STEP 47 SERIES

Actuant - RV

SHEET 3 OF 3

PART NUMBER

904709000 |QE

DO NOT SCALE




